
 

 

 
Subsequent Management Guideline - Arthralgia 

 

 

  

 

 

 

 

 

 

  

 

 

 

  

 

 

 

 

** IMPORTANT **Subsequent management of patients 

with arthralgia that is either not improving or worsening 

should always be discussed with a rheumatology, 

Immunotherapy team and the patient’s oncologist 

Outpatient Management 

Following on 
from Initial 
Management 
Guidelines or 
Discharge 

To commence oral 
prednisolone 20mg daily for 
7 days then taper to 10mg 
daily for 2-4 weeks then 
taper, with telephone 
monitoring as indicated.  
 
Send Referral Form to the 
IO team to commence 
outpatient toxicity follow 
up 
ccf-tr.Iotox-
referral@nhs.net  
 

Assess clinical 
status 

Improving 

 

Clinical status stable / 
not improving   
(Admission not 
indicated) 

Clinical status 
deteriorating 
(admission indicated) 

Telephone monitoring as indicated 
completion of prednisolone taper as per 
steroid tapering guidelines. Follow 
outpatient follow up guidelines. 

Increase to preceding dose of 
prednisolone (i.e. If now on 20mg and 
symptoms deteriorate, increase to 30mg 
daily). If struggling to taper off steroids 
refer to local rheumatology service and 
consider a slow wean, if current dose is 
above 20mg wean by 2.5mg weekly, if 
10mg or less then taper by 1mg every 7 
days. 
If stable on 10mg prednisolone daily and 
unable to wean hold on 10mg and 
discharge back to team.  
If remains on active treatment consider 
holding on current dose 5-10mg with 
flexibility to increase for a short burst if 
required and discharge back to team.  
Exclude other causes (may require 
imaging). Ensure correct blood panel 
(ESR, rheumatoid factor, CK, anti CCP, 
CRP and clotting) is complete.  
Optimise analgesia/pain management.  
Start IV methylprednisolone 2mg/kg/day. 
Follow Initial Management guidelines for 
immune related adverse events: arthralgia/ 
mygalgia. Discuss with Immunotherapy 
Team/ local rheumatology services. Consider 
methotrexate, or alternative DMARD. 
 

Inpatient Management 

Following on 
from Inital 
Management 
Guidelines 

Day 5 

ADDITIONAL IMMUNOSUPRESSION ONLY 
COMMENCE FOLLOWINGDICUSSION 
WITH The IMMUNOTHERAPY TEAM/ 
LOCAL RHEUMATOLOGY SERVICESS. 
 
METHOTREXATE Protocol 
 
Points to consider  
If continues on long term steroids 
consider bone strengthening 
medications + hyperglycaemia 
management  
 
Optimise analgesia/ pain management 
 
Exclude other causes of pain.  
 
If single joint affected and current 
management not working consider 
rheumatology referral for intra-
articular corticosteroid injection.  
Imaging including plain x-ray of joint    
(+1 area above  and 1 + area below 
affected area) +/ MRI should be 
considered.  
 

 

If clinically 
worsening- 
Contact 
Immunotherapy 
team/ local 
rheumatology 
team for advice 
consider 
additional 
immune- 
suppression (such 
as Methotrexate). 
Ensure all 
investigations 
have been 
indicated.  
May require 
imaging and 
exclude outher 
causes.  

 

Day 3 

Clinical 
status 
worsened 

Clinical 
status 
improved 

Discuss with the Immunotherapy Team/ 
local rheumatology team.  
Methylprednisolone can be increased to 
4mg/kg/day but ths SHOULD be discussed 
with the Immunotherapy Team/ 
rheumatology team first.  
Consider immunosuppression which may be 
started in addition or as alternative (options 
include methotrexate) Check results of all 
investigations. 

IV methylprednisolone reverse sequence of 
escalation every 3 days, once down to 
2mg/kg/day convert to oral prednisolone 
1mg/kg/day (not a flat dose of 60mg). 
Follow outpatient subsequent management 
pathway and steroid tapering as per 
outpatient pathway. 
If on additional immune-suppression, 
continue this at the same dose whilst the 
steroids are being reduced, ensure patient is 
referred to local rheumatology service.  

Dr Goodson at Aintree is the regional rheumatologist advisor for CPI-induced arthralgia and may be contacted by local teams for discussion/advice 
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